REPAIR PARTS

Nomenclature
Decal

117

LOWERUNIT
COMPLETE

AR002-02

18

|:| CONTROL CABLE :

54 :
3
4 52

64\51
- 50

| 49
48

= 47
46

37 45
T I

- Apply 1.5 ML (7 drops) LOCTITE 262 Red
- Torque to 30-40 Ib-ft

- Wipe off any excess LOCTITE

- Align either pair of column holes parallel
with armature shaft +/- 1.5".

Model:

ZX60HVB

SPECIFICATIONS:

Year of Intro 1998

Thrust 67LBS

Volts 24VDC

Amp Draw 0 to 33 amps
Mount 20 Bow
Speeds Variable

QUICK REFERENCE PARTS
GUIDE:

Foot Box Switch FP149-01
MOSFET JF096-07
DA Board JF157-02
FOR/REV Switch FP153-06

PARTS ORDERING & TECH
ASSISTANCE

MotorGuide Consumer
Relations

Phone 918-831-6989

Fax 800-982-8093

Send Returned Goods to:
MotorGuide

605 Hwy 12 West

Starkville, MS 39760

Returned Goods must be
accompanied with a Returned
Goods Authorization. Contact
MotorGuide Consumer
Relations to obtain RGA.

<
m
<

kO(D\I@(ﬂJk()JI\JH|

DESCRIPTION

T/H COVER COMPLETE BLACK
AMP CONNECTOR

NOT APPLICABLE

NOT APPLICABLE

SELF TAPPING SCREW
INSULATING SLEEVE
DURA AMP BOARD

#10 X 1/2" SCREW
TERMINAL BLOCK

BOLT

CURVED WASHER

NYLON LOCK NUT

T/H BASE BLACK

SCREW #8 X 1"

BAR KNOB DEPTH ADJUSTMENT
COLUMN CLAMP WASHER
COLUMN SUPPORT NUT
COLUMN 42"

COLUMN 50"

LOWER UNIT DECAL
MONOFILAMENT WASHER
PROP DRIVE PIN

PROP/2 BLADE

PROP NUT

H/O MOTOR

DEPTH COLLAR ASY

PART #
AT053-18
AP029-01

AF141-01
AT080-01
JF157-02
GR133-01
FT160-01
TT134-01
TT171-04
XT098-02
ARO004-14
LF141-04
AR082-02
AR171-01
FR098-01
FRO049-15
FR049-13
ET060-04
AR175-01
BR102-01
AF124-07
AR099-01
UF397-01
AR158-01

DESCRIPTION PART #
DEPTH ADJUSTMENT COLLAR AR051-01
HOLE PLUG FP021-03
GROMMET GR019-03
FWD/REV SWITCH 2 POSITIONS FP153-06
TERMINAL BLOCK FT160-01
#10 X 1/2" SCREW GR133-01
WIRE BRACKET AT155-04
RETAINER AR036-01
HANDLE ASY AR372-10
8 X 1-3/8 SCREW AR133-01
RETAINER AR036-01
SCREW AR133-01
NOMENCLATURE FRO56-11
BATTERY CABLE FP328-03
FOOT SWITCH COVER FP353-03
FOOT SWITCH FP149-01
ROTARY KNOB AP082-02
POTENTIOMETER AP168-02
CONTROL CABLE FP327-04
NOT APPLICABLE

FOOT BOX ASY COMPLETE PP300-02
COLUMN SEAL AT079-01



LOWER UNIT BREAKDOWN

1-20 UNEF x .750 DEEP

A
\\\\\\\\\ \\\

} B

IH HHHHHHHH\HHHHH \H \H\HH\HHHHHHHHH\HHH\H\ I
/ _4

\\\\ MK

17 16

NOTE: TORQUE MOSFET BOLTS TO
35TO 40 INCH LBS.

NOTE: TORQUE THRU BOLTS TO
40 TO 50 INCH LBS.

—(FEFHETHEH THFEFHFHEHTHE — — — —

DIRECTION OF ROTATION IS COUNTER CLOCKWISE WHEN VIEWED
FROM PROPELLER END WITH RED POSITIVE & BLACK NEGATIVE.

I‘

.375-24 UNF
-2A THD

\

Model:

ZX60HVB

WIRING

12V & 24V D.A. WIRING DIAGRAM

FOOT PEDAL MOTOR TOP
HOUSING
woos ORANGE
- RED - UW3005-01
| TO BATTERY #157208 2w
JF157-03 12v
ON/OFF 3 GREEN
FR149-0 O BLUE
> 1o e unz015-01 BRLEA[? K
GREEN RED
4 =225 rocoe
HIGH BYPASS ;. SWITCH
FR149-01 & FP153-06
aromar BLACK
YELLOW
24V
TO RED
MOTOR LEAD
GROUND
ML?'OBIRJI\.(EI(\D

+.

STATIC

[SUBJECT TO
DAMAGE BY

ELECTRICITY
ASSEMBLE AT
STATIC FREE
(work” sTaTiON. |




